www.ktoutdoor.com
11-400465C IPL 21660 Page 1 of 3

Portable Generator

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400465C IPL 21660 Page 2 of 3

Portable Generator

Ref # Part Number Qty Description

1 21600 1 Engine Assy

2 21601 2 Rall, Engine

3 21602 1 Cover, Back

4 21603 1 Plate, Stator support

5 21604 4 Post, Stator support

6 21605 1 Rotor Assy

7 21607 2 Stator Assy

8 21608 4 Screw, Adj

9 21610 1 Harness, Wiring

10 21611 1 Wire Assy, Jumper

11 21612 1 Cover, Front

12 21613 1 Cradle

13 21614 4 Mount, Rubber

14 21615 1 Bracket, Recp Box

15 21616 1 Box, Rec

16 21619 1 Assy, Wire

17 21622 1 Recpt, 115V, 20 Amp reg

17 21623 1 Recpt, 115V, 20 Amp twist

18 21629 1 Holder, fuse

19 21630 1 Holder, spare fuse

20 21631 3 Fuse

21 21633 1 Cover, Recpt, 20 Amp

22 21636 1 Tube, Oil Fill and Dipstick Assy
23 21637 1 Clamp, Oil Fill tube

24 21638 1 Tag, Ground

25 21639 1 Tag, Fuse

26 21640 1 Tag, Serial

27 21641 1 Key, Engine

28 21642 2 Grommet, rubber

29 21643 4 Keeper, wire

30 21644 12 Hx Hd cap screw 5/16-18 x 1-1/2
31 21645 4 Cap Screw, Hex Hd 5/16-24 x 3/4
32 21646 1 Cap Screw, Hex Hd, 5/16-24 x 2-3/4
33 21647 1 Cap Screw, Hex Hd, 5/16-18 x 1
34 21648 3 Screw, Hex Hd, #8 type B self-tapping
35 21649 4 Screw, pan head, 1/4-20 x 1

36 21650 5 Screw pan hd #8 type AB sheet metal
37 21651 4 Cap screw, hx soc hd nylok, 1/4-20 x 1-1/4
38 21652 8 Screw, Drive #2 x 3/16

39 21653 13 Nut, hx, 5/16-18

40 21654 1 Nut, wing, 5/16-18

41 21655 1 Washer Flat 5/16 reg

42 21656 4 Washer, flat, reg 1/4

43 21667 18 Washer, lock, 5/16

44 21658 4 Washer, lock, 1/4

45 21659 8 Washer, lock #8

46 21660 1 Parts listillustrated

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400465C IPL 21660 Page 3 of 3

Wiring Schematic

RED 11-400465A, B, D, € RED 11-4004850C
RECEPT. 1 RECEPT,
! BLACK ¢
BLACK ———s GREEN [ ; GREEM
I I STATOR FUSE l !
r i | .
|
BLUE YELLOW WHITE YELLOW !

K&T Saw Shop 606-678-9623 or 606-561-4983



